Experiment No. 7
Standard Test Method for 

RESISTANCE TO DEGRADATION OF SMALL-SIZE COARSE AGGREGATE BY ABRASION AND IMPACT IN THE LOS ANGELES MACHINE
(ASTM C131-87)

Purpose:  This test method covers a procedure for testing sizes of coarse aggregate smaller than 1 1/2 in. (37.5 mm) for resistance to degradation using the Los Angeles testing machine.

Apparatus Required:

· Los Angeles Machine - The Los Angeles testing machine, conforming in all its essential characteristics to the design shall be used.

· Sieves   
· Balance - A balance or scale accurate within 0.1% of test load over the range required for this test.

· Charge - The charge shall consist of steel spheres averaging approximately 1 27/32 in. (46.8 mm) in diameter and each weighing between 390 and 445 g.  The charge depending upon the grading of the test sample shall be as follows:

	Grading
	Number of Spheres
	Weight of Charge, g

	A
	12
	5000 ( 25

	B
	11
	4584 ( 25

	C
	 8
	3330 ( 20

	D
	 6
	2500 ( 15


Test Sample:
The test sample washed and oven-dried at 221 to 230 (F (105 to 110 (C) to substantially constant weight, separated into individual size fractions, and recombined to the grading of Table 9.1.

Procedure:
· Place the test sample and the charge in the Los Angeles testing machine and rotate the machine at a speed of 30 to 33 rpm for 500 revolutions.  After the prescribed number of revolutions, discharge the material from the machine and make a preliminary separation of the sample on a sieve coarser than the No. 12.

· Sieve the finer portion on No. 12 sieve.  Wash the material coarser than sieve No. 12, oven-dry at 221 to 230 (F (105 to 110 (C) to substantially constant weight, and weigh to the nearest 1 g.

Experimental Data and Results:

Tabulate the data in the given ‘Test Data Sheet’
TABLE 9.1 Grading of Test Samples
	Sieve Size
	Weight of Indicated Sizes, g

	    Passing            Retained on
	Grading

	
	A
	B
	C
	D

	1 1/2 in.
	1 in.
	1 250 ( 25
	-
	-
	-

	1 in.
	3/4 in.
	1 250 ( 25
	-
	-
	-

	3/4 in.
	1/2 in.
	1 250 ( 10
	2 500 ( 10
	-
	-

	1/2 in.
	3/8 in.
	1 250 ( 10
	2 500 ( 10
	-
	-

	3/8 in.
	1/4 in.
	-
	-
	2 500 ( 10
	-

	1/4 in.
	No. 4
	-
	-
	2 500 ( 10
	-

	No. 4
	No. 8
	- 
	-
	-
	5 000 ( 10

	Total
	
	5 000 ( 10
	5 000 ( 10
	5 000 ( 10
	5 000 ( 10


Calculations:

Express the loss (difference between the original weight and the final weight of the test sample) as a percentage of the original weight of the test sample.  Report this value as the percent loss.

Discussion:  Discuss the following about the test in the given ‘Test Data Sheet’

Experiment No. 9
Test Data Sheet
ABRASION BY LOS ANGELES MACHINE
Sample No. ______________  Description of Material: _________________________________

Tested by: _______________________________  Date of Testing: _______________________

Original Weight of  Sample, g: _________  Charge: ___________ Grading Class: ____________

	Test No.
	Weight of Sample Before Test, g
	Weight of Sample After Test, g
	Percent Loss

	1
	
	
	

	2
	
	
	

	3
	
	
	

	Average Percent Loss
	


Discussion of Test Results: _______________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

